



Alpha Chemika



ISO 9001 QUALITY SYSTEM CERTIFIED ORGANIZATION

Mohoid Heights, Unit No.5, 4th Floor, Lokhandwala RTO Rd, Off 4 Bunglows, Opp. Versova Tel Exchange, Andheri(W), Mumbai-400053

Tel.: 91-22-65218147 / 40165752 / 26362214 / 40165753

Fax.: 91-22-26317055

Mobile: + 91 98 20 38 57 57

E-mail: tanmay12@airtelmail.in

Website: www.exporterlabchemicals.com

CERTIFICATE OF ANALYSIS

Name Of Item : WOOD'S metal AR

Formula : ---

M.W. : ---

Batch No. : W0009

CAS NO. : 8049-22-7

Cat. No. : AL4197

Date Of Mfg. :

Date of Analysis :

| Type Of Test | Standard | Observed |
|---------------|--------------------|--------------------|
| Description | Silvery grey metal | Silvery grey metal |
| Melting point | 74 - 77°C | 76°C |

Results : The above product complies with AR grade

Registered Under Small Scale Industries Maharashtra (India)